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Post Bed, Wheel Feed With Driven Roller Foot,

2—Needle, Straight Lock Stitch Machine With Automatic Thread Trimmer
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NOTE:

A KM-967-7
At : KM-867
B : KM-957-7
B1 : KM-957
[=Common Part

\J
Ret.No.| PartsNo. | Noto Name of Parts & o N l"’ I il
A-1 | AS-003197-00| A, B |Arm. Arm Basc. Bed-Trimming Arm, ArmH3A, Bed(#)-AHEUH) | 1 1
A2 | 01-001A-9570| Al. Bl |Arm. Arm Basc. Bed-Non Trimming |Arm, Arm3H3, Bed()-ulAME() | 1 1
A-3 | 01-0058-9570 Screw (M10%15) i APRE 4 4
A-4 | 06-032P-7400 Pin (©7x34.4) ot = A 2 2
A-5 | 01-0058-9570 Screw (M10X 15) A APHE 4 4
A-6 | 06-032P-7400 Pin (@7x34.4) ohij = A 2 2
A-7 01-008A-9570 Bed Support Bed '3 1 1
A-8  [SC-0307-4122 Screw (3/16° n=32) ol 24 F2AH3/16 n=R) | 5 5
A-9  [01-010A-9570 Face Plate EED 1 1
A-10 |SC-A174-4122 Screw (11/64" n=40) ol 3 A6 n=40) | 1 1
A-11 | SC-0533-4125 Screw (11/64" n=40) ol F233 B2AA n=) | 1 1
A-12 | 01-029M-1230 Brand Mark for A-9 s} a}= 1 1
A-13 | GP-013231-00 Thread Take-up Lever Cover A7) A 1 1
A-14 |SC-A170-4124 Screw (9/64" n=40) Fiol Ju) A6 n=d0) [ 2 2
A-15 | 01-015A-7400 Thread Retainer PEED] 2 1
A-16 | SN-0121-4000 Nut (15/64" n=28) K2} Y E (15/64" n=28) 2 1
A-17 | 01-018M-9570 Rubber Cap ( @ 254) o TFEPH(R) 1 1
A-18 | 01-007R-8130 Rubber Cap ( 2 10.5) J%uh7) (Hole) 1 1
A-19 | 01-023A-9570 Arm Thread Guide Plate o ekl 1) 1 1
A-20 |SC-Al174-4122 Screw (11/64" n=40) Fiol 3% A2l n=40) | ) 1
A-21 ] 01-022A-7500 Arm Thread Guide Plate(L) & AHE) 1 1
A-21-1 | 01-024A-7500 Felt For Upper Thread Supply N4 F4 HNE 7o) 1 1
A-21-2 | 8C-0536-3125 Screw (3/32" n=56) Fiol 3293 AR a=5) ] 2 2
A-22 | 44-024M-7500 Felt (8x32) A F5 Q= 1 1
A-23 | SC-0519-2120 Screw (9/64" n=40) ol $24A A2PHY6 n=i) | 1 1
A-24 | 01-010M-2350 Brand Mark Ab#ola (Arm AHY) 1 1
A-25 | 01-028M-9677 A Model Mark (KM-967-7) 2o}z (KM-967-7) 1 .
A-26 | 01-029M-9670| Al  [Model Mark (KM-967) 2ol (KM-67) 1 .
A-27 | 01-030M-9577 B Model Mark (KM-957-7) 2ol (KM-957-7) . 1
A-28 |01-031M-9570] B1  |Model Mark (KM-957) 2elvla (KM-957) . 1
A-29 | 01-032A-9570 Rear Cover NE7R 2 2
A-30 |SC-0523-4122 Screw (3/16° n=28) Fo) 3 42316 n=28) | 5 5
A-31 | 01-034A-9570 Bearing Cover wlolg A 1 1
A-32 | SC-0365-4118 Screw (9/64" n=40) Fbo) vl 22 AH9/64 n=40) | 2 2
A-33 | 01-036A-9570 Presser Bar Lifter Plate Cover =agd £27] 53 Ay 1 1
A-34 | SC-0523-4122 Screw (3/16" n=28) FAkol 3% AeAH3/16" n=28) | 1 1
A-35 |SC-0173-4118 Screw (3/16° n=32) o) ¥l FuAH3/16 n=3) | 1 1
A-36 | 01-018M-9570 Rubber Cap ( #25.4) g ZFePH (k) 1 1
A-37 | 01-039R-9570 Bed Hole Cover v = F-ju}s) 1 1
A-38 | SC-0365-4118 Screw (9/64" n=40) F3o] Wu) F2upaHY/64” n=40) | 2 2
A-39 | 01-041A-9570 Bed Leg v = g 1 1
A-40 |SC-0108-4113 Screw (M6X 1.0) K770 e] BEE(M6X10)| 2 2
A-40-1 [ 01-011W-1230 Washer (86xt15) 9}~ 2 2
A-41 | 40-001A-9677 A Thread Tension Control Ass' y A =24 A 1 .
A-42  ]40-002A-9670| Al  |Thread Tension Control Ass'y A =24 A2 (#H) 1 .
A-43 | 40-003A-9577 B |Thread Tension Control Ass'y A =3 A (#) . 1
A-44 | 40-004A-9570 Bl Thread Tension Control Ass y Al 23 A2 (HD) . 1
A-45 | 40-009P-9570 Tension Releasing Shaft A 37 & 1 1
A-46 | 15-0538-5607 Screw (11/64" n=40) vt FH9Y ehiE FJAB | 1 1
A-47 | SC-0179-4125 Screw (11/647 n=40) Fol Fud e = | 1 1
A-48 | 01-019C-7400 Stopper for Thread Take-up Spring |A 2% A2 289 1 1
A-49 | SC-0531-4125 Screw (9/64° n=40) o) 2 A2 HY6 n=400 | 1 1
A-50 |40-006A-7507| A. B |Tension Release Solenoid Ass y(4) |4l &7 48 xo] =(#) 1 1
A-52 [17-436C-7907 | A. B |Tube for A-50 AbZ JH(/h) 1 1
A-54 |08-010B-3701| A. B |Plug for A-50 a2 1400P1(1 AY) 1 1
A-55 |40-014M-7507| A. B |Cablec Holder Aol F}o) 1 1
A-56 |SC-0531-4125| A. B |Screw (9/64" n=40) el F2Ed Al n=i0)| 1 1
A-57 [SC-0162-4113] A. B |Screw (M5x0.8) S 7t de] BEE(M5%08)| 2 2
A-58 | 07-011W-1230| A. B |Washer (86xt15) 7}u}ato] o}A 2 2
A-59 | 10-065A-9577] A, B |Cable Holder(3N) Aol &+ (3N) 5 5
A-60 |SC-0365-4118| A. B [Screw (9/64" n=40) Fe) gu] A2 }AH9/64" n=40) | 5 5
A-61 | 01-035P-7400 Machine Number Plate REX 1 1
A-62 | 01-035P-7400 Pin REL R 2 2
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Upper Shaft & Needle Bar & Thread Take—Up Mechanism

=, His,

=X 7] A

B-41 B-43
B-46 N
B-450 © e
Lo O B-40 B-42
B-49 \B-dd
LQE B-43 1 B-15 B-14
B-48-1 B-47 A B-3 B-4 s -
: B-38-1 ! B-1089B-9 a8’
B-38-2 5'3:;6 53 B9 B B:47 Be1g
se7c @ 422900 0 T
B-38- L, -
B30T . B-29 | B35B39
B-33
[} 1]
B-21f| B-21
B-19 B-20
B-24
T
B-32 O
T B-23
B.31 13-22I £ .27 Y "B-28
'p2s | B26
Ref. No. Parts No. Note Name of Parts # | Q'ty Ass'f‘r)u &Y
B-1 02-001A-9570 Upper Shaft 1
B-2 02-002A-9570 Link Cam 1
B-3 SC-0123-4422 Screw (9/32_n=28) APAHBZ n=128) 1
B-4 SC-0112-4315 Screw (9/32 n=28) FLAHY/32 28) 1
B-5 SC-0317-4517 Screw (15/64 _n=28) Lo HEPAIIAL n=3] 1
B-6 SC-0307-4122 Screw (3/16_n=32) °I w4 ’!t—L+*H V16 n=12) 2
B-7 02-007A-9570 Upper Shaft Front Bearing (NTN 624LUNR) 1
B-8 02-009A-0570 Timing Belt Pulley(Upper) E Fel (-G | 1
B-9 SC-A117-4417 Screw (1/4° n=40) HEAHLA n=40) 1
B-10 SC-A308-4517 Screw (1/4_n=40) Lol W2 AHIA n=10) 1
B-11 02-012A-9570 Timing Belt(Upper) TE(E) 1
B-12 07-011A-5607 Upper Shaft Rear Bearing o= (GODANR) 1
B-13 02-015A-9570 Bushing for B-12 o A 1
B-14 SC-A117-4417 Screw (1/4_n=40) HEAHTA n=10) [
B-15 SC-A308-4517 Screw (1/4° n=40) 4 AHLA n=10) 1
B-16 02-018BA-9570 Upper Shaft Guide Bushing B
B-17 02-0202-9570 Cover for B-16 e I
B-18 02-0205S-9570 Screw (M6 X L0) A VAR
B-19 04-001A-G670 A, Al Needle Bar 1
B=20 04-001A-9570 B. Bl leedle Bar 1
B-21 04-003R-9570 Rubber Cap( @ 6.6) 70 1
B-22 04-004A-9670 A A veedle Clamp(Standard:2.4mm) (iE-r- 24mm) 1
B-23 04-005A-9670 A A Needle Clamp Holder ] 1
B-24 SC-A156-4118 A A Screw (9/64 _n=40) TRl Foad AoHAHYH =401 1
B-25 A A lcedle Bar 2
B-26 B. B (cedle Bar ) 1
B-27 SC-A350-4515 A A Screw (1/8 n=40) o] WEHAHL/S n=40) | 2
B-28 SC-0549-2125 B. B Screw (1/8" n=40) n%“ o ACHAHIR n=40)
B-29 04-010A-9570 Needle Bar Clamp HP‘ Afel
B-30 SC-0180-4111 Screw (11/64 _n=40) TE(11/64_n=40)
B-31 04-012A-9670 A, Al Stopper for Needle Bar Frame n}»rdl Fel] LA wF
B-32 SC-0175-4522 A Al Screw (11/64" n =40) Foro] S ARAILG n=40)
B-33 04-014A-9570 Needle Bar_Crank RIEERE! 1
B-34 04-015A-9570 Needle Bearing for B-33 A e[ #o[FHKIONN 1
B=35 04-016W=-9570 Washer (© 8.2X t1.0) _ﬂ*? 2P 1
B-36 04-017A-9570 Stud for Needle Bar Crank S 1
B-37 40-002C-2350 E-Ring( #3) 7] °Hll AT E=(28)
B-38-1 08-011A-9570 Thread Take-up Lever B Ed
[B-382  |[0B-012A-9570 Evelet for B-38-1 A1 e e[ ET(37045)
B-38-3  |0B-002A-0570 Bearing(Small) for B-38-1 iil? we]= (/") (NTNG24)
B=38-4 |07-032A-9570 Bearing(Big) for B-38-1 7[o] 155 Mol (NTNGO8Z) 1
B-39 04-018C-9570 Grip Ring For B-38-1 TR HE Y (STW-28) 1 NOTE:
B-40 0B-005A-9570 Hinge Pin For B-33-1 AT =T =[T 1
B-41 SC-0352-4515 Serew (3/16_n=28) F3-] 92 AN/16_n=28) 1
B-12 08-007A-0570 Bushing for B-40 ATAT7] 'ﬁm L 1 A: KM-967-7
B-43 SC-0352-4515 Screw (3/16 _n=28) "—}-LOI A AF3/16 n=28) 2 e
B-44 GP-012888-00 Take up Lever Crank A7 =r»F’=r 1 A1 : KM-967
B-45 08-010A-9570 Needle Cage for B-44 ‘v]°|5 Al ATXI0XE) 2 B : KM-957-7
3-46 08-011R-9570 Needle Cage Cover A7) TA % AIA °P] 2 B1: KM-957
B-d47 10-020W-2700 Washer( ¥ 4.5 X t0.8) =] A IFA 2 C=Common Part
B-48 08-0135-9570 Stud for B-44 AT 7] =28 =1 SFLpAr 1
B-49 08-014W-9570 Stopping Washer for B-4d PEHES ER TR 1
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Feed Mechanism
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'Ul = 30-3
C-12 - . C-14
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Tl : s A3
oo ! ! 1C5 3C-8
c-34 c C-44 Cetd | ! o =
3 -37 L ol C-4 c-8 =ZC-9
cad QO OO OO a0 c7
C-40 Cc-32 ~4% C-50
CF41 c C-43 8 C-53
C-35C-36 c-21C22 G420 @,
cs 11 C: 13 @]
-39 C-24 c-19 r f c-51 C-51-1 C-52
c-23 C-45 C-46
C-25 = c1s  C-16 l—-—- -
C-26 = il
Cc-17 C 20
Assembl:
Ref.No. | Parts No. Note Name of Parts & o Qlty!| BT
C-1 GP-011347-00 Feed Length Control Button W A e
c-2 06-002G-9570 Spring for C-1 wre A W E ~ara)
C-3 40-002C-2350 E-Ring( #8) EZ (#8)
C-4 06G-004A-9570 Presser Plate for C-=7 RN EIE s
c-5 06-0055-9570 Screw(3/16 n=28) EREREIREETEN
(= SN-0119-4000 Nut(3/16_n=28) £-7} LiL(mr, n=28)
c-1 06-007P-9570 Pin( ¥ 8 % 35) HA x2 3] 1
C-8 06-020C-7400 E-Ring( 86) el (86
-9 06-009G-9570 Spring for C-7 HA xA] 9 ~aeE]
C-10 06-010A-49570 Feed Eecentric Control Asm. EREREIEETED)
C-11 10-020W-2700 Washer (@ 4.5X10.8) A Aol 2
Cc-12 SC-A174-4122 Screw (11/64" _n=40) FHo] 17 ".i'-}f« (/p n=400] 2
C-13 06-013P-9570 Pin( 85 x 30.6) EREREEE I EE 1
C-14 05-014C-1230 E-Ring( 2 4) olxbat k2] (d4) 2
C-15 06-015A-0570 Feed Cam Folx= # 1
C-16 06-016A-9570 Feed Cam Body glol = 7 A 1
C-17 SC-0354-4115 Screw (M6 X 1.0) } F-o] WL FARMG X 1.0) :
C-18 AS-003754-00 Feed Cam Moving Body Ass v B EE R T ES)
C-19 06-019A-9570 Moving Body Guide slel= 7 =% =a] ohjaF
=20 SC-0307-4122 Screw(3/16"_n=32) 32 7 me b n=30) | 2
C-21 06-021C-9570 Screw Dresser_ i g ohifat -5 2
Cc-22 SC-0542-4515 Serew (11/64" n=40) _g-al wl =2l (11647 n=40) 1
C-23 06-023W=-9570 Washer (0 24X10.3) ulol= A WAl LM (WW23) | 1
C-24 06-024A-9570 Collar for C-16 EDEREE) } =f
C-25 06-025C-9570 Feed Cam Bodv Presser dole 7N ZH &
=26 SC-0110-4115 Screw (15/64 n=28) E23 | °,1~‘-w} th/m n=2x:
C-27 06-027A-9570 Feed Cam Connecting Rod Tlol= M A7
C-28 06-028A-9570 Bearing for C-27 Ho[s f dAse ulloi‘lumu?)
C-29 06-025A-9570 Needle Cage for C-27 EREERE! (sxnxun
C=30 06-030A-9570 Stud for (-2, st] slc 3y Tdg= %
=31 SC-0317-4517 Screw (15/64 n=28) Dj’éol o?egqx}um n=28)
c-32 06-032A-9570 Feed Rock Shaft ?—‘-
Cc-33 06— mw—n 570 Stop Ring for C-32 (*?—',I(CE'I‘\H])
C-34 06-034W-9570 Washer (@ 155Xt1.5) R *!!'4! 24
C-35 0(3-035.&-‘)5?0 Bushing (F) for C-32 I REEEE
C-36 06-036A-9570 Needle Cage for (C-35 POEED zlusx 19%17)
C-a7 06-037R-9570 Cover for C=36 EREE DR 2
C-38 06-038A-0570 Crank (F) for C-32 e REEERET) 1
C-39 SC-0523-4122 Serew(3/16_n=28) g-%n] virt 2R SAfAL (3/16° n=28) 1
C-40 06-040A-0570 Feed Rock Shaft Joint Clamp A A A A 1
C-41 SC-A174-4122 Serew (11/64” _n=40) ga*%;l 2 Z}A-}A} (mm n=40{ 1
C-42 06-042A-9570 Bushing (M) for C-32 = ,"JH] 1
C-43 06-036A-9570 Needle Cage for C-42 ERERE) OIz (]JX]QXIJ’) 1
NOTE: C-44 06-037R-9570 Cover for C-43 o= #AlelA] vl 2
C-45 06-045A-9570 Crank (R) for C-32 R EIRA] 1
C-46 15-0535-5607 Screw(3/16_ n=32) I ERR HH 2
A KM-967-7 Cc-A7 06-030A-9570 Stud for C-45 gfs[x I oA 2v
Al - KM-967 C-48 SC-0D317-4517 Screw(15/64_n=28) ZFelo] "J%-HHI'-’M =3
* C-49 06-049A-9570 Bushing (R) for C-32 EEBREEE
B:KM-957-7 C50 06-036A-9570 Needle Cage for C-40 e Ao A (15X 19%17)
B1 : KM-957 C-51 06-037R-9570 Cover for €50 : ﬂo —j-qﬂlo A ;;};11}4
mmon Part | [C=51-L__[06-034W-9570 Washer (8 15.5X11.5 el A3
[-Co A C-52 06-052A-9570 Collar for C-32 R R ER]
C-53 SC-0317-4517 Screw(15/64_n=28) &2 ol o] ol LAY (15/647 n=28)
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Middle Shaft & Lower Shaft Mechanism
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]
Ref.No.| PartsNo. | Note Name of Parts 3 9 A°|wa ”m',b"
D-1 13-001A-9570 Middle Shaft & 1 1
D-2  [13-002C-9570 Stop Ring for D-1 3744 c3 3&3(STWIT) 1 1
D-3 | 07-008A-7400 Middle Shaft Front Bearing ) o 2 (6203) 1 1
D-4 02-009A-9570 Timing Belt Pully (Middle) Ass'y |[e}e]=) W& &a] “rh” (#ll) 2 2
D-5 [sC-A117-4417 Screw (1/4" n=40) L7 Fo %o Y21/ n=40)[ 2 2
D-6 | SC-A308-4517 Screw (1/4" n=40) 7 940 H2UAHI/4 n=40)| 2 2
D-7 | 02-012A-9570 Timing Belt {Lower) ERREE 1 1
D-8 | 07-011A-5607 Middle Shaft Rear Bearing A3 3 u]o)3 (NTNBUMZZNR) | 1 1
D-9 | 02-015A-9570 Bushing for D-8 A5 F dlloly #A 1 1
D-10 |SC-A117-4417 Screw (1/4° n=40) §2 oo JavaHI/4 n=40)| 1 1
D-11 |SC-A308-4517 Screw (1/4" n=40) £2b 3o 8ol AauaH1/4” n=d0)| 1 1
D-12 |R1-000062-00| A. Al [Stitch Length Control Ring wp JAE A 42 1 .
D-13 | RI-000063-00] B, Bl |Stitch Length Control Ring s w42 B 50 . 1
D-14 |sC-A129-4515 Screw (174" n=40) o] H2tAH1/4" n=40) 2 2
D-15 [13-017A-9570 Pulley ¢ 1 1
D-16 |SC-0150-4122 Screw (15/64" n=28) Fio) B3t 2upAHI5/6 n=28) | 2 2
D-17 | 02-019R-9570 Pulley Cover A ok HA] vl 1 1
D-18 | 02-0205-9570 Screw (M6X1,0) A& ohy] Al wlsl] AL 1 1
D-19 | 07-001A-9570 Lower Shaft "A" 34 A 1 1
D-20 |07-002A-9570 Bearing (F) Bushing for D-19 33 A A vo]y Al 1 1
D-21 |SC-0317-4517 Screw (15/64” n=28) &2 o) YEUAHIS/6 n=2) | 2 2
D-22 [ 07-004A-9570 Front Bearing for D-19 & A A wlo]H(NTN6RZZ) [ 1 1
D-23 | 07-005A-9570 Lower Shaft Collar &3 ske} 2 1
D-24 |$C-0317-4517 Screw (15/647 n=28) £ ool Y35/ n=28) | 4 2
D-25 |07-007A-9570 Lower Shaft Gear 312 7)o (37184) 2 1
D-26 | 07-0095-8570 Screw (M6X0.75) 7)o} 1A JFAHB-5MM 6070615) | 4 2
D-27 | 07-002A-9570 Bearing (R) Bushing for D-19 Y ECEEY 1 1
D-28 |SC-0317-4517 Screw (15/64" n=28) %7} Fulite] WaUAHIS/HY n=28) | 2 2
D-29 |[07-004A-9570 Front Bearing for D-19 33 A A wloja(NTNG02ZZ) | 1 1
D-30 | 07-012A-9570 Lower Shaft Claw Clutch Ass'y EEEEIECEN 2 2
D-31 |SC-Al17-4417 Screw (1/4" n=40) 2 Fojiol 231/ n=40)| 2 2
D-32 | SC-A308-4517 Screw (1/4" n=40) 27 Fuliol 43U/ n=40)| 2 2
D-33 | 07-015A-9570 Clutch Connecting Disc g d4% 1 1
D-34 |07-016A-9570 Lower Shaft "B” 32 B 1 1
D-35 |07-017A-9570 Bearing (F) Bushing for D34 sl B A wojg] #A 1 1
D-36 |SC-0317-4517 Screw (15/64” n=28) {7 Fo)e] dAHAHIG6 n=8) | 2 2
D-37 | 07-019A-9570 Front Bearing for D-34 32 B #]o]A(NTN622ZZNR) | 1 1
D-38 |07-021A-9570 Bearing (R) Bushing for D-34 34 B F vlo{d] 34 1 1
D-39 |SC-0317-4517 Screw (15/64 n=28) &7 3o A3 HHS/64 n=8) | 2 2
D-40 | 07-008A-7400 Rear Bearing for D-34 3} & vl o8] (6203) 1 1
D-41 | 07-025A-9570 Timing Belt Pulley (Lower) Assy [elo]®] W& E2] “T (M) 1 1
D-42 | SC-A117-4417 Screw (1/4" n=40) 22t ool BaAHI/4 n=40)| 1 1
D-43 | SC-A308-4517 Screw (1/47 n=40) §7 794 WA/ n=40)] 1 1
D-44 |07-028A-9670| A. Al |Gear Driving Base 7)o] FE wjol A 1 .
D-45 | 06-051W-7400| A. Al |Washer (96xt1.5) X3 FHvAl A 6
D-46 |SC-0108-4113| A. Al |Screw (M6X10) |7} Fodo] 5 (M6x10)| 2
D-47 | 07-031A-9570| A. Al |Gear Driving Shaft 7] 7% & 1
D-48 |01A142S-811H| A. Al [Bearing for D-47 718l 3% & vlo]3(NTN60SZ) | 2 .
D-49 | 07-033C-9570] A. Al [Stop Ring for D-48 Cc8 HZY(RTW22) 2 .
D-50 [05-027W-9570| A. Al |Washer (86x10,15) 2¢e & A% 9N B 2
D-51 |07-035A-9570| A. Al |Front Bushing for D-51 7)o] -5 & A 1
D-52 | 05-025A-9570 | A. Al |Clutch Bearing for D-51 228 2 ALA 293 1 .
D-53 |[05-0128-9570 | A. Al |Screw (Md4x0.7) ol 259 31 YA 1 .
D-54 |11-017S-7500| A. Al |Nut for D-53 7o) 5 A AR AL HE| ) -
D-55 |07-035A-0570 | A. Al |Rear Bushing for D-47 7o) 75 & A 1 .
D-56 |05-025A-9570| A, Al |Clutch Bearing for D-55 288 & AtAl 83 1
. D-57 | 07-041A-0570| A. Al |Connection Rod for D=55 N1 F5 & AR d3R=| 1 .

NOTE: D-57-2] 05-030A-9570 | A. Al [Bearing for D-57 AA) A2 WoJ3Y(GEGE) | 2
D-58 | SC-A477-4128| A, Al |Pivot Screw (M4X0.7) A3 dESE duAb 2

A: KM-967-7 D-59 |44-001R-9570| A. Al [Felt 248 & 93d%cs A& 2 :

Al : KM-867 D-60 Synchronizer Ass y PEERTETES) 1 1

B : KM-957-7 D-60-1 | 11-020A-2500 Magnetic Holder vjod)E o 2

B1: KM-957 D-60-2 | 11-022W-2500 Washer For D-60-1 ulzdle Fo) Heho (4)

[C=Common Part | | p-60-3] 11-021S-2500 Screw For D-60-1 vlad g Fo) At (4)
D-60-4 | 13-0000-SE55 Synchronizer Ass y {Servo) Al =22 }o) 2 (&) Servo (1)
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Presser Bar Mechanism
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SunStar:

Ret.No.| PartsNo. | Note Name of Parts & 9 A°'|" Nl
E-1 | 05-101A-9570 Presser Bar Upper Bushing Fad A 1
E-2 |SC-0352-4515 Screw (3/16” n=28) F¥o| Y3LHAH3/16™ n=28) 1
E3 |05-003A-9570 Presser Bar Sl 1
E-5  [05-005A-9570 Presser Bar Bracket g el 1
E-6 |SC-0317-4517 Screw (15/64" n=28) %7 Foddel WEUAHI5/64 n=28) 2
E-7  |05-0075-9570 Serew (1/2° n=28) b 2BUAH1/2" n=28) 1
E-8 |05-008S-9570 Pressure Adjust plate spring 4z ¢ ~x9 1
E-9 |05-0095-9570 Pivot Screw (M6X1.0) =z ¢ Axg 23] YA} 1
E-10 |05-110A-9570 Presser Bar Lower Bushing & Al 1
E-11 |SC-0352-4515 Screw (3/16" n=28) o) Y2UAH3/16" n=28) 1
E-12 |05-012S-9570 Screw (M4Xx0.7) FEd 255 A YAt 1
E-13 | GP-010477-00 Body for Roller Ass'y 222 () nAEA 1
E-14 |[05-014G-9570 Spring for E-16 ol & 7tz Bay mgaxy 1
E-15 |SC-0180-4111 Screw (11/64" n=40) %2} BE(11/64" n=40) 1
E-16 |05-016A-9570 Needle Guard Bracket YolE 7te Hels 1
E-17 [05-017A-9670| A. Al |Needle Guard (Standard : 24mm) | °]& 7}=(&ZF: 24mm) 1
E-18 |SC-0365-4118| A. Al [Screw (9/64" n=40) E-kol Wu] EUAHY/64™ n=40) 1
E-19 |05-019A-9570 Roller Shaft Hinge Body 2824 R g4 1
E-20 |SC-0183-4122 Screw (15/64" n=28) ol 33} 2 2UAH15/647 n=28) 1
E-21 |[05-021A-9570 Bearing for E-23 2&2 % U o3 1
E-22 |05-022C-9570 Stop Ring for E-23 2224 U4 Wiy J2CYURTWIG) 1
E-23 |05-023A-9570 Roller Shaft =ge S 1
E-24 | 05-024A-9570 Upper Bushing for E-23 2-ge 4 FRA 1
E-25 |[05-025A-9570 Clutch Bearing for E-24 28 AiA g9 1
E-26 |05-026W-9570 Washer (89.7xt1.0) 2&e 4 A4 ghMA 2
E-Z7 |05-027W-9570 Washer (#97X10.1) 2283 44 SAMB 1
E-28 |40-002C-2350 E-Ring ( 28) AxF7] bl 14 E3(98) 2
E-29-1 [ 07-041A-9570 Connecting Rod for E-24 7l 7R A ddg= | 2 [ 29
E-29-2 | 05-030A-~9570 Bearing for E-29-1 A#A dA L= o o] 2 (GEGE) 2
E- SC-A477-4128 Pivot Screw (M4X07) 434 AR F= S 2
E-31 |44-001R-9570 Felt z&e|s d4Re Q= 2
E-32 |05-024A-9570 Lower Bushing for E-23 z&e S 4 1
E-33 |05-025A-9570 Clutch Bearing for E-32 224 At g9l 1
E-34 |05-026W-9570 Washer (9.7 xt1.0) Z&e & 4R 9MA 2
E-35 |05-027W-9570 Washer (897X t0.1) Z&el 4 A 9MB 1
E-36 |40-002C-2350 E-Ring (98) ARF7) O A ES(88) 2
E-37-1 | 05-029A-9570 Connecting Rod for E-32 2ge 4 4t 94 = 0o | 1 .
E-37-2 | 05-030A-4570 Bearing for E-37-1 AHtA) AR = w03 (GEGE) 2 .
E-38 |SC-A477-4128 Pivot Screw (M4 X07) AR A= i 2
E-39 |44-001R-9570 Felt 2833 dAdR=E 9= 2
E-40 | 05-038A-9570 Holder For E-23 ( @ 36) 2-&el % §Fol(936) 1
E-40 |05-039A-9570 Holder For E-23 ( @ 26) 225 &ol(226) 1
E-41 |05-039P-9570 Fixed Pin for E-23 2ge g a4y 1
E-42 | 05-040C-4570 Snap Ring for E-23 =82 % 23 (INA-BRS) 1
E~43 |05-041C-9570 Snap Ring for E-40 2%3 % & 2YY(INA-WRS) i
NOTE: E-44 |05-042A-9570 Bearing for E-40 2g&e% Fol #lel8) 2
E-45 |05-022C-9570 Stop Ring for E-44 288 % A vy 4& Y 1
A:KM-967-7 E-46 | 05-044A-9570 Roller Foot Ass' y Bracket (2836)  |2-83) 2% () ueld (836) 1
At : KM-967 E~46 | GP-010181-01 Roller Foot Ass'y Bracket (9 26) z¢e 74 () Be (926) 1
: ; %?gy E-47 |05-0458-9570 Screw (M4 X0.7) weldl #Huhat 1
[J=Common Part | | E48 | GP-010476-00 Guide for E-46 2&8 =0 () Bepf 1
E-49 | 05-04558-9570 Screw (M4 X0.7) Bebl Aot 1
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Presser Bar Mechanism
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Ret.No.| PartsNo. | Note Name of Parts Y o AQ'IW 5 Resembly
E-50-1 | 05-480A-9570 Roller ( 226) 2&e =P (826) 37149 1

E-50-1 | 05-481A-9570 Roller ( 2 36) z-&2] x5 (836) 1

E-50-2 | 05-482A-9570 Guide Plate for E-50-3 2% S5 B 37150 1

E-50-3 | 05-483A-9570 Roller Driving Ball 283 E5¢ s 3 E-50
E-50-4 | 05-484A-9570 Positioning plate for E-50-3 288 5% 4% 37151 1

E-50-5 | 05-4855-9570 |Screw (M2.5%0.45) 2% EFE LAV} 37153 3

E-50-6 | 05-4865-9570 |Screw (M2.5x0.25) 2g2 +58 2AUA 3114 3

E-50-7 | 05-049W-9570 Washer (#3%t0.1) 2&8 >3 oM 2

E-51 |05-0508-9570 Screw (MZ25X0.45) 2% xFHE) A4} 1

E-51-1 | 05-481A-9570 Roller (2 36) 28 x5 (236) 37337

E-52 |43-001A-9570 Presser Bar Lifter Crank e 97 W= 1

E-53 [ 43-002A-9570 Bushing for E-52 e &7 & 4 1

E-54 |43-003A-9570 Presser Bar Lifter g4 &7 1

E-55 |SC-0352-4515 Screw (3/16" n=28) ol HEAH3/16" n=28) 1

E-56 | 43-005A-9570 Guide Bushing for E-5 g e o 24 1

E-57 |SC-0317-4517 Screw (15/64" n=28) &2 el WU I5/64 n=28) 1

E-58-1 | 43-071A-9570 Presser Bar Lifter Moving plate 54 &2 &% 1

E-58-2 | 43-072A-9570 Pin (#5X185) Ed &e7) EEw A 1 B8
E-58-3 | 43-073A-9570 Roller for E-58-2 5 A 28 1

E-~58-4 | 05-014C-1230 E-Ring (84) Q4 EY (24) 2

E-59 |43-0085-9570 Pivot Scrow (M6X1.0) Sgd &e)7) 58 Db 1

E-60 | 43-009G-9570 Spring for E-58-1) o &el7] &3 Axg 1

E-61 | 43-010A-9570 Knee Lifter Connecting Bar 52T 44% 1

E-62-1 | 43-121A-9570 Knee Lifter Crank 549 aga 1 w62
E-62-2 [ 43-122A-9570 Knee Lifter Crank Stud ey A2 1

E-63 |SC-0307-4122 Screw (3/16" n=32) Tl 32 HEUAHE/6 n=32) 2

E-64 |05-014C-1230 E-Ring (24) clAg EY (24) 1

E-65 |43-0158-9570 Screw (M6 1.0) FE&d 292 259 A 2

E-66 | 44-097C-7500 Nut for E-65 % 23 Ve 2

E-67 |43-017A-9570 Knee Lifter Crank Spring Hook P52 AW 227 Ao 1

E-68 | 43-018G-9570 Knee Lifter Crank Spring 2489 aya A% 1

E-69 |43-019A-9570 Spring Hook plate 223 Zo] 3 1

E-70 |SC-0183-4122 Screw (15/64" n=28) Fio] B 22 AHI5/64 n=28) 1

E-71 | 43-021A-9570 Knee Lifter Bar Ass'y FEEYHR) 1

E-72 |43-022A-9570 Support for Knee Lifter Bar FEEEE A 1

E-73 | 43-023G-9570 Spring for E-72 2R WY 2239 1

E-74 |05-022C-3400 Pin (#3%20) g el7] 229 (83x20) 1

E-75 | 43-0255-9570 Screw (M4 X0.7) FELYE BUE DAL A 1

E-76 | GP-015583-00 Needle Guard (20mm) g 7tE (20mm-2ihg) 1

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
B-7=KM-2508

[3=Common Part
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Post & Hook Mechanism
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Ref. No.

Parts No.

" Note

Name of Parts

Q
<

NOTE:

A: KM-967-7

Al : KM-967

B: KM-957-7

B1 : KM-957
[O=Common Part

No.
F-1 | 09-001A-9670 [ A. Al |Post IAE 1
F2 | SC-0175-4522 | A. Al |Screw (11/64 n=40) o] G FEA11/64 n=40) 8
F-3___| 09-003A-9670 | A. Al |Whcol Feed 4§ 1

F-4 | 09-004A-9670] A. Al |Whcol Feed Positioning Plate A FJ 3% 1
F-5 | SC-A174-4122] A. Al |Screw (11/64 n=40) o] 33 A2 AHI1/64 n=40) 2
F-5-1 |10-020W-2700 | A. Al |Spring Washer For F-5 AEH FN 2
F6__| GP-010485-00 A Needle Plate(2.4mm)-Trimming B (3L :24mm)-AF 1
F-7 _ |GP-014660-00] Al |Needlc Plate{24mm)-Non Trimming |BFe¥HIES :2.4mm)-8) AL 1
F-8 | GP-010487-00 A |Auxiliary Needle Plate (Standard : 24mm) | 2% WFe¥HE S 24mm 1
F-11 _[SC-0302-4114] A. Al [Screw (11/64 n=40) HAv]e] BEE(11/64 n=40) 2
F-12_ | GP-011997-00] A __ |Saddle (L)-Trimming = A7) AR 1
F-13 | GP-011999-00] Al |Saddic (L)-Non Trimming 3 W A[(Fr) -H|ARAL 1
F-14__|GP-012000-01] A _ |Saddle (R)-Trimming F A(H) A 1
F-15_ | GP-012001-00] Al _|Saddle (R)-Non Trimming T WACA) A A 1
F-16 | 06-051W-7400 | A. Al | Washer (86X L5) FEX PRI 16
F-17 [ SC-0108-4113| A. Al [Screw (M6X1.0) K2 o] $E (M6XLO) 8
F-18 | GP-013215-01| A. Al | Bushing (U) for F-49 T4 55 A 1
F-19 | SC-0317-4517 | A. Al |Screw (15/64 n=28) 47 3¢ 4E3AH15/61 n=28) 1
F-20 | GP-013214-00] A, Al _|Bushing (U) for F-29 X & A3A 1
F-21 | SC-0317-4517 | A, Al _|Screw (15/64 n=28) *7 Fojdtel AaUAH(15/64 n=28) 1
F-22 | GP-013229-00] A. Al |Bushing (L) for F-49 B 5% LA 1
F-23 | SC—0317-4517 | A. Al_|Screw (15/64° n=28) %7 394 Y2UAHI5/61 n=2) 1
F-24_ | 09-063A-9570 | A. Al | Bushing (L) for F-29 X 3 3P4 1
F-25_ | SC-0317-4517| A, Al _|Screw (15/64 n=28) %2 o] W2 AH15/64" n=28) 1
F-26__ | 09-065A-9570 | A. Al | Adjusting Pin for F-20 X 2 AFA =3 2
F-27__ | SC-0164-4517 | A. Al |Screw (M5x038) -2t ool W2 M5X08) 2
28 | 09-067A-9670 | A. Al |Hook Shaft (Eccentric Cam) I & (BAR) 2
F-29 GP-013217-01] A, Al Hook Shaft B 2
F-30 | 44-009R-9570 | A, Al |Fel I & §jE 2
F-31__| 09-031A-8577 A Hook-Trimming 7}l HPF-490A(5) TR/CP 2
F-32__ | 09-070A-9570 | A1 | Hook-Non Trimming 7}l HPF-490A(5) 2
F-35__| 07-060A-7500| A. Al | Bobbin MHI(GEF) z
F-36 | SC-000398-00| A. Al [Screw (M5X0.48) AA 2] FE (M5x038) 2
F-37 | 09-039W-8677 | A. Al | Washer ( 2 63X (0.6) R L IER] 2
F-38 | 09-140A-8670| A. A1 |Opener for F-3 Bl o] A @] 2
F-39_ | SC-A131-4522 | A. Al |Screw (1/8 n=44) o] F3 S }AH1/8" n=44) 4
F-40 [ 09-042A-8677 | A. Al [Opener Holder 23y F(AH) 2
F-41 | 44-030M-8670 | A. Al | Opener Holder Felt EETEDE R 2
F-42_ [ 09-079A-9570| A. A1 |Opener Stopper 2=y 93 AEY 2
F-43 | SC-A174-4122 | A. Al |Screw (11/64 n=40) Fo] 3t 3pEUAH11/64 n=40) 3
F-44  [09-081W-9570 | A. A1 |[Washer (@ 26.2X1t0.8) A4 obM 2
F-45 | 09-082A-9570 | A. Al |Hook Shaft Bearing 3 2 W] 3g(KII5) 2
F-46 | 06-029A-9570 | A. A1 |Needle Cage for F-29 o] & Ho] A (8X 11X 10) 2
F-47__ | 09-084A=9570 | A. Al |Hook Shaft Gear E3 é; o) 37183 2
F-48 | 07-009S-9570 | A. Al [Screw (M6X0.75) 71ol_ A JAHB-5MM_607061-5) 4
F-49 | GP-013216-00] A. Al | Wheel Feed Driving Shaft a2 1
F50__| 44-010R-9670 | A. Al |Felt for F49 FY F52 e 1
F-51 | 09-087A=9670 | A. Al | Wheel Feed Driving Gear @_&q F= 719) 1
F-52_ | 07-0095-9570 | A. Al _|Screw (M6X0.75) 71e] 2A JFAHB-5MM_G07061-5) 2
F-53__ | 09-089W-9670 | A. Al |Washer for F-47 E & 709N 5
F54 | 09-090A-9670 | A. Al | Bearing for F-40 ] 5% o] 5 (KI20)

F-55_ | 09-091A-9670 | A. Al | Needle Cage for F-49 Yol& AolA(14x 18X 10)

7-56__| 09-092W-9670 | A. Al | Washer for F-59 FY_ T35 71°1(B) 94A 5
F57 | 094-093A-9670 | A. Al_| Wheel Feed Driving Gear(A) B4 F%F 71°1(A) 37549 1
58| 07-0095-9570 | A. Al |Screw (M6X0.75) 7]o] 1A JAF (B-5MM 6070615) 2
59 | 09-095A-9670 ] A. Al | Wheel Feed Driving Gear(B) FY F% 7)°J(B) 37548 1
=60 | 07-0095-9570 | A. Al [Scrow (MG X 0.75) 7]e] 312 LFA} (B-SMM _607061-5) 2
F61__| 09-097A-9570 | A. Al |Collar for F-24 3 & 3pRA 7 1
F62_ 1 SC-0317-4517 | A, Al |Screw (15/64 n=28) £z -?“’j'-&ol H2JAH15/6¢ n=28) 2
F-63_ | 09-099A-9570 | A, Al |Saddle Cover(A) T 93 Avj(a) 2
F64_ | SC-0517-4119| A. Al [Screw (1/8 _n=44) E¥ol A4 F2AK1/8" n=44) 4

F-65 ] 09-046C-8577 | A. A1 _|Saddlc Cover (B) = 2 A¥(B) 2
66| SC-A170-4124 | A. Al _|Screw (9/64 n=40) o] ufalg ZEUAHY/64 n=40) 6
F-67__| GP-011447-00| A, Al _|Saddle Cover (C) ub Al Ax(C)

F68__ | SC-0517-4119| A, Al [Screw (1/8 _n=40) FEol AA 2 AH/E n=4)
P69 | AS-003077-00 A Hook Cover-Trimming A (H) - A}

F-70 | 09-046A-8670| A. Al |Hook Cover-Non Trimming X AHGH) - v 2
F-71 [ SC-A170-4124 | A. Al [Screw (9/64 n=40) F%0) ereld A AH9/64 n=40) 4
F-72 | 09-049S-8670 ] A. Al |Hook Cover Stopper E Av] A9 2
F-73__ | SC-0549-2125| A, Al |Screw (1/8 n=44) o] 3233 AL A/ n=44) 2
F-74 [ 09-112A-9670 ] A. Al ] Gear Cover "A" (Left Upper) 71 # W "A" (K1)

F-75 09-113A-9670 | A. Al | Gear Cover "B (Left Lower) 714 #AW "B° (/L)

[ F-76 §09-117A-9570 | A. Al |Gear Cover "F_(Right. Lower) Z199AN “F (F 1) 1
F-77 ] 09-116A-9570| A. A Gear Cover "E (Right. Upper) Z19AHYN "E (A 1
F-78 | SC-0365-4118 | A. Al |Screw (9/64 n=40) Fo| ] 5}~L}A}(9/64 n=40) 8
F-79 | 44-021R-7400 | A. Al | Rubber Cap (@ 10.5) W = 7] § u}7) 1
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Saddle & Hook Mechanism
ME % & HA(KM-957)

Gg61 @
Gigy
G-10-8
G-33 Y- ]
TY aeiie ®G-10-4
m m OG..1Q.3OG70
G-10-1 G-10-2 O
G-6 G 19—5 G-74
TI G—és
0 '&-14
&b Q- G52
G-12 | G-11
1
B
G4 L613  gsg
=
G-17 ] l_| G-54
G-19 G-18
.
R\ | R @G-75 L‘ 0Qu0
— G-16 G79. (G78

3.25(3-22 ® G-23

G77 EBGTE
G-44-2 Cais Gas 09-240 sy
e ._G411 Gog
E=
G 40 G 39 G 37 G 38 /
%R & | “
.__g-:: 5% lgas] G i

o

(0]
n
[s5]
i!@ g!' _‘;"'{‘. -‘:-_:-'k :
m -y
]

2..
L=
o
w
B
1'

T T Y 1
G-95 G-95 G-95 G-85

From the library of: Superior Sewing Machine & Supply LLC



Parts No.

Assembly

NOTE:

A : KM-967-7
A1: KM-967

B: KM-957-7
B1:KM-957
[J=Common Part

Ref. No. Note Name of Parts -3 L] Q'ty No.
G-1 GP-013219-00{ B. Bl |Body for Wheel Feed Driving Y ¥ 84 1
G-2 |s5C-0108-4113| B. Bl |Screw (M6X1.0) |7} Fujdo] HE (M6X10) 8
G-3 |06-051W-7400 B. Bl |Washer (®6x%115) Z3a At o 12
G-4 GP-014995-00| B. Bl |Wheel Feed Holder 4 & 1
G5 |07-011w-1230| B. Bl |Washer (253x1t1) 7lulate] 944 2
G-6 ]09-0165-9570| B, Bl |Screw for G-4 Y &l 24 ¥E 2
G-7 | 09-0178-9570| B. Bl |Pivot Screw (M6X1.0) F4 F9 A A} 1
G-8 |09-018P-9570 | B. Bl |Adjusting Pin for G-4 ¥ & =49 1
G-9 |SC-0105-4517| B. Bl |Screw (M4x0.7) %7 3940 HdhAt (M4x07) 1
G-10-1|09-201A-9570 | B. Bl |Wheel Feed Y 3727 1
G-10-2 | 09-202A-9570 | B, Bl |Wheel Feed Moving Gear HY +F 7o) 37219 1
G-10-3 | 05-483A-9570 | B. Bl |Ball for G-10-1 289 +5¥ N5 23
G-10-4 [ 09-022A-9570 | B, Bl |Guide for G-10-3 By &5E 37221 1 G-10
G-10-5| SC-0105-4517 | B. Bl |Screw (1/8" n=40) %270yl HEAH1/E n=40) 2
G-10-6 | 05-484A-9570 | B, Bl |Positioning Plate for G-10-3 2¢9 +35¥ 24 37151 1
G-10-7 | 05-4858-9570 | B, Bl |Screw (M25X0.45) 2¢9 5% WA} N8 3
G-10-8 | 05-4868-9570 | B. Bl |Screw (M25x0.25) 289 38 2} 3nse 3
G-11 [09-027A-9570] B. Bl |Feed Gear se| = 7)o} 37220 1
G-12 | 09-028A-9570 | B. Bl |Feed Gear Bushing ol 7)o} R4 1
G-13 |SC-0105-4517| B. Bl |Screw (Md4Xx0.7) %7 79l Pkt (M4x07) 1
G-14 | 09-030A-9570| B. Bl |Collar for G-11 g)o]= 7)o s}et 1
G-15 |s$C-0105-4517| B. B1 [Screw (M4Xx07) %2 Foko) WAL (MAX0T) 2
G-16 | 09-032A-9570 | B. Bl |Feed Gear Shaft o)z 7|9 & 1
G-17 | 09-033A-9570 | B. Bl |[Feed Gear Shaft Claw Clutch el= 7)o] & By 282 2
G-18 |[SC-0164-4517 | B, Bl |Screw (M5x08) 57 4ol WAL (M5X08) 4
G-19 |09-035A-9570 | B. Bl |Claw Cluich Stud 29 g9x 432 1
G-20 |09-036A-9570 | B. Bl |Bushing (U) for G-16 golx 7]o] & A3 1
G-21 |sC-0317-4517| B. Bl [Screw (15/64" n=28) %7 9ol YALAK15/64" n=28) 1
G-22 | 09-036A-9570| B. Bl |Bushing (L) for G-16 gol= 7|0} & AHRA 1
G-23 |sc-0317-4517 | B. Bl |Screw (15/64" n=28) &7 203l HEUAHI5/64 n=28) 1
G-24 |09-040A-9570| B. Bl |Wheel Feed Driving Gear (A) 1 % 71e] (A) 37235 1
G-25 |07-0095-9570 | B. Bl |Screw (M6x0.75) 7)) 24 1A} (B-5MM 607061-5) 2
G-26 | 09-042A-9570 | B. Bl |Wheel Feed Driving Gear (B) §4 35 7ol (B) 37234 1
G-27 | 07-0098-9570| B, Bl |Screw (M6X0.75) 718] 24 WA} (B-5MM 607061-5) 2
G-28 | 09-044A-9570| B. Bl |Cover (F) for G-1 Y FF A4 A GD 1
G-29 |09-045A-9570| B. Bl |Cover (F) for G-1 Y 35 2 A (GR) 1
G-30 |SC-0517-4119| B. Bl |Screw (1/8" n=44) Fol A 2H2UAH1/8 n=4) 4
G-31 |GP-010478-00| B  |Needle Plate - Trimming ulpak - A 1
G-32 |09-047A-9570 Bl |Necdle Plate - Non Trimming Bl - ¥]ARA 1
G-33 |SC-0302-4114| B. Bl |Screw (11/64" n=40) AAoj2] BEE(11/64" n=40) 2
G-34 |07-031A-9570| B, Bl |Gear Driving Shaft 7ol % & 1
G-35 |07-032A-9570| B. Bl |Bearing for G-34 71¢] % & wio|3) (NTN60SZ) 2
G-36 |07-033C-9570) B, Bl |Stop Ring for G-35 cy 928 (RTW22) 2
G-37 |07-035A-9570 | B. Bl |Front Bushing for G-34 710l FF & HAtA 1
G-38 | 05-025A-9570| B. B1 |Clutch Bearing for G-37 288 & ARA 293 1
G-39 |07-035A-9570| B. Bl |Rear Bushing for G-34 719} 5 & A 1
G-40 |05-025A-9570| B. Bl [Clutch Bearing for G-39 28 & A g7 1
G-41-1 | 07-041A-9570 | B. Bl |Connecting Rod for G=37 7o) FF 2 HREA dAARE 1 Gt
G-41-2 | 05-030A-9570 | B, Bl |Bearing for G-41-1 A AdEE 9013 (GEGE) 2
G-42 [SC-A477-4128| B. Bl |Pivot Screw (M4X0.7) ARA) dAEE DAL 2
G-43 | 44-001R-9570 | B. Bl |Felt 287 4 dA%= 9= 2
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Saddle & Hook Mechanism
ME 2 =& UAH(KM-957)
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Nameof Parts

Ret.No.| PartsNo. | Note # 9 Q'ty No.
G-44-1|07-041A-9570 | B. B1 |Connecting Rod for G-39 7o) ¥ & WA ddR= 2 Gotd
G-44-2 | 05-030A-9570 | B. Bl |Bearing for G-44-1 A d AR o|o] 3 (GESE) 2
G-45 |SC-A477-4128 B. Bl |Pivot Screw (M4X07) AA) dARE thiAt 2
G-46 | 44-001R-9570| B. Bl [Felt 288 4 923 = Y= 2
G-47 | GP-013221-00 B Saddle (R)-Trimming w3y (f) - A 1
G-48 |09-054A-9570| B1 |Saddle (R)-Non Trimming 9 (F) - ¥4k 1
G-49 |06-051W-7400| B. Bl |Washer (86xt1.5) Z3a il oA 16
G-50 |SC-0108-4113| B. Bl |Screw (M6x1.0) |27 Ee] FE (M6x10) 4
G-51 |GP-013214-00| B. Bl |Bushing (U) for G-58 & A 1
G-52 |SC-0317-4517 B. Bl |Screw (15/64" n=28) 47940 YAt (15/64 n=28) 1
G-53 | 09-063A-9570 | B, Bl |Bushing (L) for G-58 x 2 34 1
G-54 |SC-0317-4517| B. Bl |Screw (15/64" n=28) {247 3o] WAL (15/647 n=28) 1
G-55 |09-065A-9570| B. Bl |Adjusting Pin For G-51 & AA =A9 1
G-56 |SC-0164-4517| B. Bl |Screw (M5X038) £ 279 4ko] Y&l (M5x08) 1
G-57 | 09-068A-9570| B. Bl |Hook Shaft {Eccentric Cam) I 2(H4%) 1
G-58 | GP-013217-01| B. Bl |[Hook Shaft X & 1
G-59 |44-009R-9570 | B. Bl |Felt & e 1
G-60 |09-031A-8577 B Hook-Trimming F-(#ll) 37735 1
G-61 |09-070A-9570| Bl |Hook-Non Trimming 7}o} HPF-490A(5) TR/CP 1
G-64 |07-060A-7500{ B. Bl |Bobbin 2R(RE) 1
G-65 |SC-000398-00| B. Bl [Screw (M5x08) HAoj2] FE(M5x08) 1
G-66 |09-039W-8677 | B. Bl |Washer (963Xt0.6) Z ubA) oA 1
G-67 |09-040A-8670| B. Bl |Opener for G-63 nul AlejA 2y 1
G-68 |SC-A131-4522| B. Bl |Screw (1/8" n=44) Fol 32 S AH/E" n=44) 2
G-69 |09Y-042A-8677 | B. Bl |Opener Holder 2y Fol(AHR) 1
G-70 | 44-030M-8670 | B, Bl |Opener Holder Felt 23 o] Pe 1
G-71 | 09-079A-9570| B, Bl |Opener Stopper 23y $1F] 22y 1
G-72 |sc-A174-4122| B. Bl [Screw (11/64" n=40) F#ol ¢ 2UAH1/61 n=40) 1
G-73 | 09-081W-9570 | B. Bl |Washer (2262xt08) A oA 1
G-74 |09-082A-9570 | B. Bl |Hook Shaft Bearing % 3 dej3) (K115) 1
G-75 |06-020A-9570 [ B. Bl |Needle Cage for G-58 olg #Ae]x|(8%11x10) 1
G-76 | 09-084A-9570| B. Bl |Hook Shaft Gear = & 7)o 373 1
G-77 | 07-0098-9570| B. Bl |Screw (M6x0.75) 718} 2A1hAb (B-5MM 607061-5) 2
G-78 | 09-097A-9570 | B. Bl |Collar for G-53 x & 32 sle 1
G-79 |$C-0317-4517| B. Bl |Screw (M6X1.0) K23 ol YEHHMEX10) 2
G-80 |09-099A-9570| B. Bl |Saddle Cover(A) 4 Av(A) 1
G-81 |[SC-0517-4119| B, Bl |Screw (1/8" n=44) F4o) A AH15/64 n=28) 2
G-82 | 09-046C-8577 B |Saddle Cover(B) = w3 Av(B) 1
G-83 |SC-A170-4124 B |Screw (9/64" n=40) Fo) upalgd 22U AH/64 n=40) 3
G-84 |09-105A-9570 Bl [Saddle Cover(D) = w3 Aw(D) 1
G-85 |SC-0517-4119| Bl |Screw (1/8" n=44) o) HAL A2 AHI/E n=44) 2
G-86 | 09-046A-8677 B Hook Cover-Trimming = Av () - AH 1
G-87 |09-046A-8670| Bl |Hook Cover-Non Trimming = Asj(d - v]AHR 1
G-88 |SC-A170-4124| B. Bl |Screw (9/64" n=40) 3ol vl 2H-2UbaH9/64" n=40) 2
G-89 |09-049S-8670| B. Bl |Hook Cover Stopper E Ay A=¥ 1
NOTE: G-90 |[SC-0549-2125( B. Bl |Screw (1/8" n=44) F4ol 3297 2L n=4) 1
G-91 |09-114A-9570| B. Bl |Gear Cover "C" (Left. Upper) 71 AW “C” (£L) 1
A KM-967-7 G-92 | 09-115A-9570| B. Bl |Gear Cover “D” (Left. Lower) 719y #HAY D" (X£F) L
Al : KM-967 G-93 |09-117A-9570] B. Bl |Gear Cover “F" (Right, Lower) 7o) AW "F" (LHTF) 1
B KM-957-7 G-91 | 09-116A-9570 | B. Bl |Gear Cover "E” (Right. Upper) 71l AW E" (£ I) 1
g:'cm'ﬂ pat | | 6% [$C-0365-4118| B. Bl |Screw (9/64" n=40) o) ol 2EUAHO/64” n=40) 8
G-96 |44-021R-7400 | B. B1 |Rubber Cap(#%105) v= 71§ =) 1
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Thread Trimmer Mechanism
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SunSHtar

NOTE:

A: KM-967-7

At : KM-967

B : KM-957-7
B1: KM-957
[3=Common Part

']

Ref.No.| PartsNo. | Note Name of Parts & o O I"' Nl
H-1 10-002A-8677 | A. B |Fixed Mes DA A 37728 2 1
H-2 [SC-0502-4125] A. B [Screw (9/64 n=40) ol v AU A9/64 n=40) | 4 2
H-3 [10-023W-8577] A. B |Washer (837xt05) A A AL 944 4 2
H-4 |10-004A-8677 | A. B [Holder for Fixed Mcs DA A Fo 2 1
H-5 |SC-0119-4119| A. B [Screw (11/64° n=40) o) A ASUAHIE n=40) | 4 2
H-6 10-006A~8677 | A. B |Thread Catcher FRER] 2 1
H-7 |ScC-A121-4122] A. B [Screw (3/32 n=56) Fiol B3t AvAH3/32 n=56) | 2 1
H-8 |10-008A-8677 | A. B |Fixed Mes Cover DA A AY 2 1
H-9 |SC-A170-4124| A. B [Screw (9/64° n=40) kol upelel A& AHY/6a" n=d0) | 4 2
H-10 [10-011A-8677] A. B |Moving Knife ol A 37720 2 1
H-11 |SC-0211-4113| A. B |Screw (M4x0.7) |7 Foldo] BE (M4x07)| 2 1
H-12 | 10-013A-9577 | A. B |Moving Knife Shaft R 2 1
H-13 | 10-014A-8677| A. B {Collar for Moving Knife Shaft oA & ket 2 1
H-14 |SC-0164-4517| A. B |Screw (M5X08) £2t Fo8o) &3P (Msx08) | 4 2
H-15 |10-016A-9577| A, B {Moving Knife Shaft Bushing Zo| A & A 2 1
H-16 | SC-0352-4515] A. B |Screw (3/16" n=28) 3ol HEUAL (3/16° n=28)| 2 1
H-17 | 10-118A-9677 A Moving Knife Shaft Crank(L) R ECERES) 1 -
H-18 |SC-0162-4113 A Scroew (M5 0.8) &2 Fdo] 85 (M5x08)| 1 .
H-19 |10-120A-8677 A Moving Knife Shaft Connecting Rod |Ev]A & A4 R 1 .
H-20 |10-0218-9677 A Pivot Screw (M5X0.8) 2ulA & d2%e AVl 1 .
H-22 [10-220A-8577 A Joint for H-19 2= A=(4) 1

H-23 [10-033C-7507 A Nut for H-22 ¥ 2JE Ae(h) 1

H-24 |09-0165-9570 A Screw {M5X 0.8) B ¥v] DAEE (M5%08) | 1 .
H-25 |10-025A-9577| A. B |Moving Knife Shaft Crank(R) Fla & 233 (h) 1 1
H-26 |SC-0162-4113] A, B [Screw (M5X038) |77l EE (M5x08) 1 1
H-27 | 10-220A-8577| A. B [Joint for Moving Knife Shaft Crank |2 d=(4) 1 1
H-28 |09-0165-9570| A, B |Screw (M5X0.8) BY ¥d nAB-E (M5x08)| 1 1
H-29 [10-036C-7507| A. B |Nut for H-27 #* 2E FHAYE(E) 1 1
H-30 | 10-030A-9577| A. B |Spring Hook For Thread Trimmer |[AF4 2|§]l 23] ZHo| 1 1
H-31 |10-031G-9577] A. B [Thread Trimming Return Spring A gl A 1 1
H-32 | 10-032A-9577] A. B [Joint Connection Stud ZE d4E 1 i
H-33 [10-033C-7507] A. B [Nut for H-32 ¥ ZE FHE(H) 1 1
H-34 |10-220A-8577| A. B [Joint for H-40 2 A=(£) 1 1
H-35 [10-0345-7507| A. B |Pivot Screw (3/16° n=32) 2% 25 dAdxe e ghAl 1 1
H-36 | 07-011W-1230[ A. B |Washer (836xt09) e A ) 1 1
H-37 |10-033C-7507| A. B |Nut (3/16° n=32) ¥ 2UE JYE(H) 1 1
H-38 |10-038A-9577| A. B |Thread Trimming Driving Base ALY wlolx 1 1
H-39 | 10-0398-9577| A. B |[Screw(M6X1.0) AL ol A #UAL 2 2
H-40 | 10-040A-9577| A. B [Thread Trimming Rock Link A8 8% 33 1 1
H-41 |10-041A-9577| A. B |Thread Trimming Rocker Shaft Al 8% 93 & 1 1
H-41-1{10-044R-5607 | A. B [Cushion Rubber 24 15(B) 1 1
H-42 1SC-0317-4517| A. B |Screw (15/64" n=28) £2 Fo4e) A3UAHI5/64 n=B) | 1 1
H-43 |10-043R-9577| A. B |Rubber Cap (210) EE 1 1
H-44 |10-066A-7507| A, B |Thread Trimming Cam Roller A 23 1 1
H-45 | 10-0675-7507| A. B |Pivot Screw (3/16 n=32) AR =g shial 1 1
H-46 |10-033C-7507| A. B [Nut (3/16" n=32) £ xAE FAYEE) 1 1
H-47 | 41-288G-7500] A. B |Rcturn Spring for H-40 2ny 3 B3] Axd 1 1
H-48 | 10-048A-9577| A. B | Thread Trimming Rock Link Stopper [A}H 2% 33 259 1 1
H-49 |10-049A-9577| A. B |Stopper Adjusting Body 289 24 g (K5807) 1 1
H-50 |SC-0162-4113] A. B [Screw (M5X038) $4F g0 BE (M5X08) 2 2
H-51 [10-051A-9577| A. B |Clutch Lever 2] #y 1 1
H-52 | 10-05258-9577 | A. B |Pivot Screw (15/64" n=28) FEEECERA) 1 1
H-53 |[SN-0121-4000| A. B |Nut (15/64" n=28) S E (15/64" n=28) 1 1
H-54 |10-0545-9577| A. B [Screw (15/64" n=28) 2 )y A JJAb 1 1
H-55 |SN-0121-4000] A. B |Nut (15/64" n=28) |2 E (15/64° n=28) 1 1
H-56 | GP-015950-00] A. B |Thread Trimming Cam AP 1 1
H-57 |SC-A308-4517| A. B |Screw (1/4° n=40) %7 Fojdko] YuAHI/4 n=40)| 3 3
H-5 10-058A-9577| A. B |Bracket for H-60 A &dlxolE B 1 1
H-59 |SC-0119-4119] A. B [Screw (11/64" n=40) F3ol HA A2AH1I5/64" n=40) | 2 2
H-60 |10-044A-9677| A. B [Thread Trimming Solenoid AF el o] =(#) 1 1
H-61 [10-0615-9577] A. B [Screw (M3X05) A fElxol=(z) A} 4 4
H-66 |11-019M-2350] A, B |Tube for H-60 Filxols FH 1 1
H-67 | 01-018M-2350| A. B [Plug for H-60 S xols He 1 1
H-68 | 10-065A-9577| A. B |Cable Holder (3N) Aol FC1(3N) 1 1
H-69 |SC-0365-4118] A. B [Screw (9/64" n=40) Ftol ol A2uAHY/6 n=40) | 1 1
H-70 | 02-003A-2700| A, B [Nylon Clip vQlg #9 1 1
H-71 | 01-009R-2700 Cable Holder (6N) A el 3+ AFo](6N) 4 4
H-72 | SC-0365-4118 Scrow (9/64" n=40) Fdo] Wy 2Lt 4 4
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Needle bar Rocking Mechanism
Hisl 2F &4
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SunStar;

NOTE:

A: KM-967-7
Al : KM-967
B: KM-957-7
B1 : KM-957
[=Common Part

Ret.No.| PartsNo. | Note Name of Parts & o oty | Asemby
-1 05-001A-9570 Needle Bar Frame ubgd 9 1
I-2 44-005R-9570 Felt hzd 3 A& 1
-3 44-006G-9570 Holder for 1-2 vzt Fu ¢ YEA | 3
I-4 SC-0175-4522 Screw (11/647 n=40) Féol 3 2A2uAH11/64" n=40) 2
-5 15-002A-9570 Plate for Needle Bar Guide Block v} <t 89 1
I-6 15-003$-9570 Screw (1/8" n=40) whad gk B2 oAt 2
-7 44-003R-9570 Felt vhed k) B3 Y= 1
1-8 15-004A-9570 Needle Bar Guide Block uhad Qh #9 1
-9 44-004R-9570 0il Supply Sponge for I-8 vhpd) #9 F§ 2R 1
-0 | 15-005A-9570 Needle Bar Rock Shaft wipd 2§53 1
I-11 | 04-009P-7400 Lock Pin For I-10 vl ¥ A 1
I-12 | 06-052A-9570 Collar For 1-10 43 dd zlz} 1
I-13 [ SC-0110-4115 Screw (15/64" n=28) F¥ol Y& AH15/64" n=28) 1
I-14 | 15-009A-9670 | A. Al |Front Bushing For 1-10 [55 HAeA) 1
I-15 | $C-0101-4517 | A. Al |Screw (15/64" n=28) %2 Fol4ol WEuAHIS/A n=28) 1
I-16 | 06-035A-9570 | B. Bl |Front Bushing For I-10 3 A AR 1
I-17 | 06-036A-9570 | B. Bl |Needle Cage For I-16 Yolg #H )= (15%19%17) 1
[-18 | 06-037R-9570| B. Bl |Cover For 1-17 Yol g #o)=| o}l 2
I-19 15-014A-9670 | A. Al |Rear Bushing For I-10 Sx& 3 1
1-20 | 06-042A-9670 | B. Bl |Rcar Bushing For I-10 43 o F3A) 1
1-21 | 06-036A-9670 | B, Bl |Needle Cage For I-16 Ye)& Aol (15%19%17) 1
1-22 | 06-037R-9670 | B, B1 |Cover For 1-21 Yol #Ho|x] ulAy 2
1-23 | 15-018A-9570 [ B. B1 |Link For Needle Bar Lock Shaft vhed 8% =2 1
I-24 | SC-0109-4113| B. B1 |Screw (M6) |7 F Yo EE (M6) 1
125 | 15-020A-9570| B. Bl |Roller Rock Shaft Connecting Link |[2-&2 75% d74g=a 1
126 |15-021A-9570| B. Bl |Needle Cage (L) For I-25 97433 Yo & o] Al (24x28x10) 1
1-27 | 06-029A-9570| B, Bl |Needle Cage (R) For 1-25 o) g o]z (8x11x10) 1
1-28 | 06-030A-9570| B. Bl |Needle Bar Lock Link Stud He d74$=s & 1
129 |S$C-0307-4122| B, Bl |[Screw (3/16" n=32) Tl ¢4 2 AH3/16" n=32) 1
1-30 | GP-010377-00 Roller Driving Shaft 288 FE2 1
1-31 | 06-038A-9570 Crank (F) For 1-30 43 4d 3P=2(4) 1
1-32 | $C-0497-4122 Screw (3/16° n=28) F4o) B2t 24316 n=28) 1
I-33 | 06-040A-9570 Joint clamp For [-30 +3 Ud 4R = 3PEH 1
I-34 | sC-A174-4122 Serew (11/64" n=40) F¥el 2t FeAH1/64" n=40) 1
1-35 | 06-034W-9570 Washer ( 8155Xt15) 43 Ud A ohA 1
1-36 | 06-035A-9570 Front Bushing For 1-30 44 wUd Ay 1
1-37 | 06-036A-9570 Needle Cage For I-36 ol g Aol (15%x19x%17) 1
1-38 | 06-037R-9570 Cover For [-37 volg #o|A] u}s) 2
1-39 | 06-052A-9570 Collar For 1-30 - A R 1
1-40 |sc-0110-4115 Screw (15/64" n=28) o) P2 }AH15/64" n=28) 1
I-41 | 06-042A-9570 Rear Bushing For I-30 3 A F344 1
1-42 | 06-036A-9570 Needle Cage For I-41 Yol Aol (15%19%17) 1
1-43 | 06-037R-9570 Cover For 1-42 Yol g #AolA| v 2
I-44 | 16-015C-9570 Stop Ring For 1-25 Cc¥ W23 (STW2) 1
1-45 | 06-030A-9570 Stud For 1-54 ey AFE=E H 1
1-46 | SC-0307-4122 Screw (3/16" n=32) Fol g3t e aAH3/16” n=32) 1
1-47 16-018A-9570 Roller Driving Bar.Ass y 288 FFXE) 1
1-48 | 06-029A-9570 Needle Cage for 1-47-2, 1-47-3 Wo)& o] A (8% 11X 10) 2
1-49 | 16-020W-9570 Washer (282X 1.0) 289 Yz & 94A 1
1-50 16-021A-9570 Roller Driving Shaft Crank (R) 288 %5 3Y3A (1) 1
I-51  |sc-0307-4122 Screw (3/16" n=32) Fol Wit LU AHA16" n=32) 1
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J Synchronizer
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Name of Parts

Q'ty

Assembly

w. No.| Parts No. No.
K-1 |17-0000-9577| A. B |Necdle Up/Down Switch Needle Up/Down 2812 1

K-9 |12-001A-9577| A. B |Button Case & Aol 1

K-10 |91-0025-3400] A. B |Screw for K-9 EZ}a) 2

Ref.No.| Parts No. .| Note - Name of Parts # 9 Qty No.
L5 |1-35-01-029| A.B |P/U Bracket P/U u&3) 1

NOTE:

A: KM-967-7
Al : KM-987
B:KM-957-7
Bf : KM-957
[J=Common Part
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Accessories
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Parts No.

Assambly

NOTE:

A: KM-967-7

A1 :KM-967

B : KM-957-7
B1: KM-957
[=Common Part

Ref. No. Note Name of Parts & 9 Qty No.
M-1 [91-001C-1230 Accessory Bag N M2 upx 1
M-2 [91-001C-8270 Head Cover o] AWCK) 1
M-3 |91-108C-1230 oit 24 B(EES) 1
M-4 [91-011C-1230 0Oil Tank 2} 1
M-5 | 01-048A-9570 Head Hinge Rubber A 25 2
M-6 | 01-047R-9570 Bed Support Rubber wl=wd oy 2
M-7 | 01-050A-9570 Head Hinge Kk E 2
M-8 | 01-049A-9570 Head Hinge Holder Bar QA A Ao % 2
M-9 | 44-024M-7500 Felt(8x 24) 4 2+ de 1
M-10 A, Al |Needle vl 5
M-11 B. Bl |Necdle uhr 5
M-12 | 07-060A~7500 Bobbin nul(xE) 2
M-13 | 91-001C-2700 L Wrench (2mm) L @4 (2mm) 1
M-14 | 91-004C-2700 L Wrench (25mm) L @] (25mm) 1
M-15 |91-003C-2700 L Wrench (3mm) L A (3mm) 1
M-16 |91-001C-3800 L Wrench (4mm) L @4 (4mm) 1
M-17 |91-002C-2700 . B L Wrench (5mm) L 3] (5mm) 1
M-18 |91-007C-7400 Needle Thread Inserting Guide A17)7) 1
M-19 | 91-002C-1230 Driver (Large) =Egloly (K) 1
M-20 |91-003C-1230 Driver (Middle. Small) =gtel (. /) 1
M-22 | 10-002A-8677 Fixed Mes e A 37728 1
M-23 |10-003W-8677 | A. Washer (837 X105) TAA Huba} b4 4
M-24 |90-003A-8670 Head Rest FRA A% 1
M-25 | 44-013A-9570 0il Pan 7|8l 1
M-26 |91-0025-3400 Nail for M-25 F}At 6
M-28 |91-008A-7400| A. Al |Thread Stand Assembly 32 Ay 1
M-29 [91-007A-2302| B. Bl |Thread Stand Assembly Aol (#1) 1
M-30 | 60-001A-9570 Belt Cover (L) WEFAY () 1
M-31 |GP-016820-00 Belt Cover (R) WEFAY (H) 1
M-32 | SC-0543-4525 Screw (11/647 n=40) Fol $29 ALK/ n=10) 4
M-33 | 10-020W-2700 Washer (@ 45xt0.8) 23 #H4 4
M-34 | 60-005A-9570 Belt Cover Support Bushing (L) WeAN xR (K) 2
M-35 | 60-006A-9570 Belt Cover Support Bushing (S) EFAY A4 () 2
M-36 |SC-0253-4118 Screw (1/4" n=24) Fio) Pu) 22pAH1/4 n=24) 4
M-37 | 09-034W-7400 Washer (27.0XtL6) 2 9k oA 4
M-38 | 43-001A-1600 Knee Lifting Pad Assembly FEEH#HD) 1
M-39 | 43-024A-9570 Knee Lifter Bar Support Shaft FEERS TAEM 1
M-40 |43-110C-3400 Crank For M-39 & ¥ 94 aga 1
M-41 |41-101A-2700 Bobbin Winder Assembly Azk7) () 1
M-42 | 02-003A-2700| A. B |Nylon Clip vdag g1 5
M-43 [13-021A-9577| N.P |Fixed Bar for Synchronizer A2 }el2 T 1
M-44 | SN-0105-4000| Motor |Nut (15/64" n=28) |71 E (15/64" n=28) 2
M-45 | 09-003A-9670 Wheel Feed Vg 1
M-46 | 09-004A-9670 Wheel Feed Positioning Plate Ag 2y 1
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Gauge Parts

HIO| X| &
( A& (Thread Trimming Type) : KM967-7 * :Standard
i 2.4mm
Gauge Size 1.6mm 2.0mm (Standard) 3.2mm
Roller Size 56
Gauge Parts @26 @ 36 326 ? 36 (Standard) ? 36 ? 26 ? 36
HIS&O0I HiS TS AR
(Needle Clamp) | (Diagonal GP-002957-00 | |[04-014A-9670|| - -
Needle Hole)
*
His P2 s
Parallel | - - - - | |04-004A-9670] | [04-034A-9670]
Needle Hole)
LIE JIE HESTY Ak
(Needle Guard) | ©iaconal | [05-047A-9670] | [05-037A-9670] | |05-027A-0670| | - -
Needle Hole)
His 72 Za *
| Paralel |- - - -~ ||os-017A-9670| | [05-057A-9670
Needle Hole)
Hi=T His 7Y Atd
(Needlj Plate) (Diagonal - 00364677 = 0689677 - ({1677 - -
Needle Hole)
%
fm‘ His 7o T
(Parallel - - - - - GP-010485-00 -
Needle Hole)

HX HisZt  |His7Y AN

(Auxiliary Needle Plate)| (Diagonal = (7% - (5749617 - (0174917 ~ =
Needle Hole)
%
P His 72 By
(Parallel - - - = - G100 =~ OSHUTA %67
Needle Hole)
2AE
(Post) %
2a 09-011A-9670] | [09-021A-9670| | [09-001A-9670] | [09-031A-9670)
4
i
g su %
(Wheel Feed Dog) — 926 : [09-002A-9670
! Roller Size
I O L #36 : |09-003A-9670
|
sl DyT *
(Wheel Feed Positioning Plate) 226 : |09-005A-9670
! Roller Size
w L 936 : |09-004A-9670

From the library of: Superior Sewing Machine & Supply LLC



@ A& (Non Thread Trimming Type) : KM967

Gauge Size|  1,6mm 2.0mm 2.4mm 3.2mm
Roller Size 226
Gauge Parts 826 736 @26 © 36 (Standard) 236 826 @ 36
Hi=&0l HiSPY AtM
(Needle Clamp) | (Piagonal GP-002957-00 | ||04-014A-9670| | - -
Needle Hole)
His 72 D s
Parallel | - - - - ||04-004A-9670| | [04-034A-9670
Needle Hole)
LIS Ji= HHsTY At
(Needle Guard) | (©iasonal | [05-047A-9670| | [05-037A-9670| | [05-027A-0670 | - -
Needle Hole)
His 7Q ma *
| Paralel | - - - - | |05-017A-9670] | |05-057A-9670
Needle Hole)
His& HHSTY At
(Diagonal | |tk | [aesdn)] | s | | s0iesin | {Bosks [momen| | - -
(Needle Plate) Nasti Hold) | | I | | |
P‘} His P2 T X
\ (Paralle _ - - ~ ||| | o] | [wowsn] |[soman] | @—
| Needle Hole)
TAE
(Post) *
b4 09-011A-9670] | [09-021A-9670| | |09-001A-9670| | |09-031A-9670]
i
|
=== *
(Wheel Feed Dog) ————— 626 : [09-002A-9670
Roller Size
936 : [09-003A-9670
21 &3 *
(Wheel Feed Positioning Plate) 326 - [09-005A-9670
Roller Size
w L 936 : [09-004A-9670
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